
Tarrant Regional Water District
Watershed Project

Cedar Creek Reservoir
Wastewater Treatment Facilities Report

Evaluating Water Quality Management Practicesfor
Reservoirs in North Central Texas

May 5,
Revised

2008

AgriLIFE RESEARCH
Texas A&M System

ALAN PLUMMER
ASSOCIATES, INC.

OflWTM [V

834-0101



1;
r

Tarrant Regional Water District
Watershed Project

Cedar Creek Reservoir
Wastewater Treatment Facilities Report

Table of Contents

List of Tables iv [
List of Figures vii

ES. Executive Summary ES-i

City of Athens 1-1
Introduction I-I
Existing Permit Conditions I-I
Historical Plant Flows and Effluent Quality 1-2
Process Overview 1-3
Future Flow Projections 1-6
Facility Needs Evaluation 1-6
[...]
ad

di
ti

on
to

L
ev

el
I

co
st

s.
L

ev
el

II
I

ca
pi

ta
l

co
st

s
ar

e
in

ad
di

ti
on

to
L

ev
el

Ia
nd

L
ev

el
ii

co
st

s.

T
he

in
iti

al
op

in
io

n
of

co
st

s
pr

es
en

te
d

he
re

in
re

pr
es

en
ts

a
C

la
ss

5
es

ti
m

at
e

ba
se

d
up

on
A

N
SI

S
ta

nd
ar

d
R

ef
er

en
ce

Z
94

.2
-l

98
9

an
d

A
A

C
E

In
te

rn
at

io
na

l

R
ec

om
m

en
de

d
P

ra
ct

ic
e

N
o.

17
R

-9
7.

E
S

-8
—

—
—

-
-
-
-

-
—

—
—

—
—

—
—

4
4

4
-4



T
ab

le
E

S
-2

:
C

o
m

p
ar

is
o
n

o
f

C
o
st

s
fo

r
E

ac
h

P
la

n
t’

s
E

x
p

an
si

o
n

o
r

U
p
g
ra

d
e

—
—

C
os

ts
A

ss
oc

ia
te

d
w

it!
,

U
pg

ra
de

s
C

ap
or

F
ac

th
tp

L
ev

el
I

L
e
v
e
l

II
L

e
v

e
l

II
I

A
th

e
n

s
$3

,4
28

,9
14

$8
93

,7
43

$7
6,

50
7

C
h
e
ro

k
e
e

S
h

o
re

s
$0

$5
92

,3
51

$6
4,

91
5

E
a
st

C
e
d
a
r

C
re

e
k

$4
,9

15
,0

08
$1

27
,5

12
$9

12
,2

90

E
u

st
a
c
e

$2
17

,9
30

$5
1,

00
5

$5
49

.4
6!

K
a
u

fm
a
n

$2
,0

88
,8

78
$1

,6
59

,9
74

$9
2,

73
6

K
e
m

p
$0

$5
1,

00
5

$5
37

,8
69

M
a
b

a
n

k
$6

35
,2

42
$1

27
,5

12
$8

35
,7

83

T
e
rr

e
ll

$7
,4

16
,5

62
$3

,1
92

,4
37

$1
46

,0
59

W
il

ls
P

o
in

t
$0

$2
31

,8
40

$8
35

,7
83

T
o
ta

l
C

os
ts

$1
8,

70
2,

53
4

$6
,9

27
,3

79
$4

,0
51

,4
03

T
ab

le
E

S
-3

:
N

u
tr

ie
n
t

L
o

ad
s

in
L

b
s/

d
ay

an
d

T
o
n
s/

y
ea

r
fo

r
E

ac
h

P
la

n
t

at
E

ac
h

P
er

m
it

L
ev

el

L
oa

ds
A

ss
oc

ia
te

d
w

ill
,

20
50

F
lo

w
s

(m
s/

da
y)

L
oa

ds
A

ss
oc

ia
te

d
w

ith
20

50
F

lo
w

s
(t

on
s/

yr
)

C
it

3
or

F
ac

il
it

y
T

ot
al

N
it

ro
ge

n
T

ot
al

P
ho

sp
ho

ro
us

T
ot

al
N

it
ro

ge
n

T
ot

al
P

ho
sp

ho
ro

us

L
ev

el
I

L
ev

el
II

L
ev

el
Il

l
L

ev
el

I
L

ev
el

!!
L

ev
el

li
i

L
ev

el
!

L
ev

el
!!

L
ev

el
I!

!
L

ev
el

I
L

ev
el

!!
L

ev
el

I!
!

A
th

en
s

12
9

95
48

27
10

5
23

17
9

5
2

C
he

ro
ke

e
Sh

or
es

57
15

8
6

2
0.

8
10

3
I

I
0.

27
0.

14

E
as

tC
ed

ar
C

re
ek

31
2

13
3

67
29

13
7

57
24

12
5

2
I

E
us

ta
ce

25
1!

5
5

I
0.

5
5

2
I

I
0.

19
0.

10

K
au

fm
an

18
6

13
8

69
39

14
7

34
25

13
7

3

K
em

p
14

9
5

3
0.

9
0.

5
2

2
1

I
0
1
7

0.
09

M
ab

an
k

51
43

22
17

4
2

9
8

4
3

I
0.

40

T
er

re
ll

94
7

48
0

24
0

I9
4

48
24

17
3

88
44

35
9

4

W
il

Is
I’

oi
nt

5!
43

2!
II

4
2

9
8

4
2

I
0.

39

L
ev

el
!

L
oa

ds
1,

77
1

96
7

48
4

33
2

97
48

32
3

17
7

88
6!

18
9

L
oa

d
R

ed
uc

ti
on

fr
om

L
ev

el
I

to
L

ev
el

!!
80

4
23

5
14

7
43

L
oa

d
R

ed
uc

ti
on

fr
om

L
ev

el
I!

to
L

ev
el

I!
!

48
4

48
88

9

*
L

ev
el

I
lo

ad
s

ca
lc

ul
aL

ed
fr

om
av

er
ag

e
T

N
an

d
TI

’
as

re
po

rt
ed

in
ea

ch
ch

ap
te

r’
s

fa
bl

e
3

E
S

-9



SECTION I

CITY OF ATHENS
NORTH WASTEWATER TREATMENT PLANT



SECTION I

CITY OF ATHENS
NORTH WASTEWATER TREATMENT PLANT

INTRODUCTION

The Athens North WWTP discharges into Caney Creek and then flows into the Cedar Creek Reservoir in
Segment 0818 of the Trinity River Basin. Sources of information for the evaluation included: a site visit,
an interview with the plant personnel, review of the existing plans and historical reports, data collected by
plant personnel for the District, and the data acquired through Texas Commission on Environmental
Quality (TCEQ). This section is organized as follows:

• Description of the existing TPDES permit conditions and projected future limits
• Historical effluent data
• Brief description of the treatment process
• Population growth and flow projections
• Facility needs and costs to meet Level I effluent limits through 2050
• Facility needs and costs to meet Level Il effluent limits through 2050
• Facility needs and costs to meet Level Ill effluent limits through 2050

EXISTING PERMIT CONDITIONS

The City of Athens operates two wastewater treatment plants. One is referred to as the North plant and the
other as the West. The \Vest plant. which does not discharge into the Cedar Creek watershed, is permitted
for a flow of 1.32 million gallons per day (MCD). The West plant operates under TPDES Permit
No. 10143-001. Since the West plant does not discharge into the Cedar Creek sewershed, an evaluation
of the WWTP is not presented in this study.

The North plant discharges into the Cedar Creek sewershed and has a rated capacity of 1.027 MGD. The
plant presently treats about 40% of the City’s vastewater. The North wastewater treatment plant operates
under TPDES Permit No. 10143-001-A with the current permit limits for the North plant as shown in
Table I-I; limits shown are the current permit limits, which may have changed throughout the course of
historical data collection and report writing.

Table I-i
City of Athens North WWTP

Current TPDES Permit Conditions
TPDES Permit 10443-001-A

Permit Limits Permit LimitsParameters March - November December - February
Carbonaceous Biochemical Oxygen Demand (CBOD) 10 mg/L 20 mg/L

Total Suspended Solids (TSS) 15 mg/L 20 mulL
Ammonia Nitrogen (NI-I1) 2 mgIL 3 mglL

Annual Average Flow 1.027 MGD 1.027 MCD

The existing permit conditions are referred to as Level I. The next level of treatment, referred to as
Level II, includes reduction of phosphorus to I mg/L and total nitrogen to 10 mg/L. The most stringent
level of treatment considered, referred to as Level Ill, includes reduction of phosphorus to 0.5 mglL and

I—I



total nitrogen to 5 mg/L. The assessment of facility needs is performed at all three levels for flows
projected for 2050.

HISTORICAL PLANT FLOWS AND EFFLUENT QUALITY

A summary of the historical flows and effluent quality for the City of Athens’ North plant are presented in
Table 1-2; all data in this table were derived from the plant Discharge Monitoring Reports (DMRs). The
flow to the plant is currently about 40% of its rated capacity.

Table 1-2
City of Athens North WWTP

Historical Plant Flows and Effluent Quality

The North plant typically meets its permit limits for CI3OD and TSS. It has met its ammonia limit for the
most recent years of data collection. At the request of the Tarrant Regional Water District, the city of
Athens collected 12 months of effluent nutrient data. The data indicate that the plant typically meets its
ammonia limit with occasional excursions. Operational and facility changes will be required to meet
Level II and Ill effluent goals. A summary of the nutrient data is presented in Table 1-3; all data may be
found in Appendix A.

Table 1-3
City of Athens WWTP

Special Nutrient Testing for Tarrant Regional Water District

[
r
r

NH3-N NO, lP OrgP OrgN Th TP
No. of Data Points 49 49 49 49 49 49 49
Average (mgIL) 1.68 10.91 1.72 1.16 1.34 13.53 2.85
Minimum (mg/L) 0.20 0.19 0.84 0.00 0.00 0.55 1.40
Maximum (mgi) 20.00 27.00 3.70 2.40 8.05 27.52 4.40

U

Figures 1-1 and 1-2 illustrate the seasonal variability of total nitrogen and phosphorous loads.

[
U
U
I:
L
L

Average Effluent

Year
Daily

CBOD TSS Nl-13-NFlow
(MGD) (mg/L) (mg/L) (mg!L)

1999 0.42 9.! 7.9 3.7
2000 0.50 10.5 8.3 4.4
2001 0.45 7.8 9.8 3.1
2002 0.45 3.4 7.5 1.9
2003 0.42 3.1 8.7 0.6

[1
El
U
U

L

1-2



30

25

20

____________

1
15- -.

__________ _____

10 Fl J1flJr
o
f <F1 1 j / DON

DNOx

Figure 1-1: Athens Effluent Total Nitrogen Monthly Average Loads

:1

t —I— I

III

s/_I I I I I •
St

OP

Figure 1-2: Athens Effluent Total Phosphorous Monthly Average Loads

1-3



[
r

PROCESS OVERVIEW

The City’s North plant is a conventional wastewater treatment plant utilizing an lmhoff tank for primary -

settling, trickling filters, aeration basins, and final clarification for treatment. See Figure 1-3 for the plant’s
process schematic. Table 1-4 lists the existing treatment units and their dimensions.

Table 1-4
Cit) of Athens North WWTP

-,

Existing Treatment Facilities [
Treatment Units Dimensions/Size
lmhoff Tank No.1 Volume 517,000 gallons
lmhoff Tank No.2 Volume 96,900 gallons

Trickling Filters Nos. land 2 60-ft diameter, 12-ft SWD
20-ft x 10-ft. 15-ft SWDAeration Basin

22,400 gallons
40-fl diameter, 12-ft SWDFinal Clarifiers Nos. I and 2

I 12,800 gallons
Chlorine Contact Basin Volume 92,000 gallons

Wastewater from the City of Athens enters the treatment facility through an 18-inch diameter gravity
sewer line. The raw wastewater is passed through a manually cleaned bar screen to remove larger solids
afier which the grit is removed. The raw wastewater is pumped into Imhoff tanks. Settling occurs in the
top compartment and degradation of the sludge under absence of oxygen occurs in the lower unheated
compartment. The supernatant from the lmhoff tanks is routed to a tricking filter for further treatment of
organic matter present in the wastewater: Trickling Filter No. I utilizes rock while No. 2 employs a
plastic media. The tricking filter effluent is aerated in an aeration basin for nitrification. From the
aeration basin, flow is sent to secondary clarifiers to separate the liquid and the biomass. The supernatant
from the secondary clarifiers is then disinfected with chlorine solution and discharged into a creek.

Primary sludge and biological sludge are periodically wasted to the sludge drying beds. Decant water
from the sludge drying bed is mixed with the raw wastewater prior to the lmhoff tanks. Dried sludge is
periodically removed from the drying beds and disposed of off-site.

[
[
r
II
r
[
[
U
U
U
LI
U!
Li
01-4



—
—

F
IG

U
R

E

S
N

G
/

.
1
u
J

I

SL
U

D
G

E
B

E
D

S

-C

V

IM
H

O
FF

—
—

—
—

—
—

—

‘V

r
R

E
G

R
C

U
L

A
H

O
N

I
PU

M
P

j
ST

A
T

IO
N

A
TR

IC
K

LI
N

G
V

FI
LT

ER

C
LA

R
IF

;E
R

C
LA

R
IF

IE
R

L

L
A

ER
A

H
O

N
—

—
B

A
SI

N

TA
N

K

IM
H

O
F

F
TA

N
K

)

9R
IN

E
TA

C
T

5

FI
L

TE
R

PU
M

P
ST

A
H

O
N

5
TR

IC
K

LI
N

G

I,
I I,

4

H H

H
E

’
H

1—
3



ii
FUTURE FLOW PROJECTIONS

In the year 2000, the population of the City of Athens was 11,297. Projected populations and flows
through the year 2050 are listed in Table 1-5.

Table 1-5
City of Athens [j

Population and Flow Projections

Year 2005 2010 2020 2030 2040 2050 []Population’ 12,390 13,588 16,343 19,657 23,643 28,438
Projected Flow (MGD)2North WWTP 0.50 0.54 0.65 0.78 0.94 1.14
Projected Flow (MGD)2West WWTP 0.74 0.82 0.98 1.18 1.42 1.7

Texas Water Development Board 2006 Regional Water Plan
2 Average Flow = assumed 100 gallcapita1day (Figure 1,30 TAC 317.4 (a))

Table I-S flow projections are based on the assumption that the flow split between the North (40%) and
West (60%) WWTPs will continue as it is currently. The projected 2050 flow for the North plant is
1.14 MGD. The projected flow will exceed the rated capacity of the North plant around the year 2045. U
FACILITY NEEDS EVALUATION

This section describes the facilities identified for the plant to meet each of the three levels of treatment for
flows through the year 2050. It should be noted that many of the existing facilities will be beyond their
useful lives by the year 2050. The identification of the facility needs does not include the replacement of
worn out equipment or treatment units. [
Level I Facility Needs for 2050 Wastewater Flows

Level I treatment requirements are identified based on continuing to meet its existing effluent limits. As
mentioned above, the plant’s current permitted daily average flow is 1.027 MGD. Around the year 2045,
the projected flow will exceed the current plant capacity, and there will be a need to expand the plant. U
To treat year 2050 projected flows, the existing plant needs to be expanded to 1.14 MGD. An additional
capacity of 0.109 MGD is required. The North WWTP needs to expand its influent pumping system to p
handle the higher flows. One of the existing trickling filters has rock media that can be replaced with L
plastic media to expand its treatment capability. An aeration basin of similar size to the existing basin
needs to be added to achieve treatment capacity to treat year 2050 projected flows. Three additional r
sludge-drying beds of existing bed size would provide sufficient capacity through the year 2050. Li
The capital costs involved to improve the City’s plant to treat the year 2050 flow are listed in Table 1-6, as
well as additional annual operation costs. [

L
U
L

1-6 [



Table 1-6
City of Athens North WWTP

Facility Needs to Meet Level I Effluent Requirements and 2050 Flows

Item Description Cost

influent Pumping - - $139,000
Replace Rock Media with Plastic Media - - $94,000
New Aeration Basin $1,186,000

Three Additional Drying Beds $60,000
Sub-Total $1,479,000

Site Work and Yard Piping I 20% $295,800
Sub-Total $1,774,800

Electrical and Instrumentation 20% $354,960
Sub-Total $2,129,760

Contingencies 25% $532,440
Contractor 01-IP 15% $319,464

Total Construction Cost $2,981,664

Engineering 10% $298,166
Permitting - - 5% $149,083

Total Project Cost $3,428,914

Power - 75 hp and $0.12 per kW-hr
— — - I $60,000

cal $0

Labor No Added Personnel $0
Maintenance Assume 5% of additional operation cost 5% $3,000

Total O&M Cost per Year $63,000

Level II Facility Needs for 2050 Wastewater Flows

The Level II effluent set facility needs are based on reducing the effluent phosphorus concentration to
I rng/L, total nitrogen to 10 mg/L, CBOD to 10 mgJL, TSS to IS mg/L, and ammonia nitrogen to
2 mg!L. As total phosphorus average concentrations measured during the nutrient testing were greater
than I mg/L, this evaluation assumes phosphorus effluent concentration reduction is necessary. To
consistently achieve phosphorus concentrations of less than I mg/L, the addition of aluminum sulfate
(alum) is recommended. Alum solution will be fed at the influent pump station to achieve required
mixing of the alum solution. The use of alum may retard drying of the sludge on the drying beds. It
may be necessary to add more drying beds or modify the existing ones to accommodate alum sludge.

A denitril’ing filter will be added to meet the effluent total nitrogen limits. An alternative to the
denitrifying filter would involve constructing anoxic zones in the aeration basin and recirculating
nitrified effluent to the anoxic zone. This alternative should be evaluated during preliminary design.

The planning level estimates of probable costs involved to improve the City’s plant to treat the year
2050 flow to Level II effluent requirements are listed in Table 1-7.

1-7



Table 1-7
City of Athens North WWTP

Facility Needs to Meet Level 11 Effluent Requirements and 2050 Flows

Item Description Cost

Denitrification Filter $330,500
Chemical Feed System for Alum $55,000

Sub-Total $385,500

Site Work and Yard Piping 20% $77,100
Sub-Total $462,600

Electrical and Instrumentation 20% $92,520
Sub-Total $555,120

Contingencies 25% $138,780
Contractor OHP 15% $83,268

Total Construction Cost $777,168

Engineering 10% $77,717
Permitting 5% $38,858

Total Project Cost $893,743

Power 25 hp and $0.12 per kW-hr $20,000
Chemical $1,800
Labor No Added Personnel $0
Maintenance Assume 5% of additional operation cost 5% $1,090

Total O&M Cost per Year $22,890

Level III Facility Needs for 2050 Wastewater Flows [
The Level Ill effluent set facility needs are based on reducing the effluent phosphorus concentration
to 0.5 mg/L, total nitrogen to 5 mg/L, CBOD to 10 mg/L, TSS to 15 mg/L, and ammonia nitrogen to
2 mg/L. To achieve the Level Ill concentrations of phosphorus, higher dosages of alum will be
required. Additional carbon may be required at the denitriing filters to reduce total nitrogen levels
to less than 5 mg/L.

The planning level estimates of probable costs involved to improve the City’s plant to treat the year
2050 flow to Level ill effluent requirements are listed in Table 1-8.

‘I

j

r
El

C
C
U
C
C

L
L
U
L
U
L

1-8

[



Table 1-8
City of Athens North WWTP

Facility Needs to Meet Level III Effluent Requirements and 2050 Flows

Item Description Cost

Chemical Feed System for Methanol $33,000
Sub-Total $33,000

Site Work and Yard Piping 20% $6,600
Sub-Total $39,600

Electrical and Instrumentation 20% $7,920
Sub-Total $47,520

Conlingencies 25% - $1 1,880
ContractorOl-IP 15% $7,128

Total Construction Cost $66,528

Engineering — - - 10% $6,653
Permitting - —-

5% - $3,326
Total Project Cost $76,507

Power I - s_p
Chemical - - $36,700

Labor •No Added Personnel — $0
Maintenance Assume 5% of additional operation cost 5% — $1,835

Total O&M Cost per Year $38,535

1-9



[
r
[El
ci
II
U

SECTION II [

CHEROKEE SHORES WASTEWATER TREATMENT
PLANT U

U
[1
j

[
U

L
L
L



SECTION II

CHEROKEE SHORES
WASTEWATER TREATMENT PLANT

INTRODUCTION

The Cherokee Shores wastewater treatment facility (WWTF) discharges into the Cedar Creek
Reservoir in Segment 0818 of the Trinity River Basin. Sources of information for the evaluation
included: a site visit, an interview with the plant personnel, review of the existing plans and lustorical
reports, data collected by plant personnel for the District, and the data acquired through Texas
Commission on Environmental Quality (TCEQ). This section is organized as follows:

• Description of the existing TPDES permit conditions
• Historical effluent data
• Brief description of the treatment process
• Population growth and flow projections
• Facility needs and costs to meet Level I effluent limits through 2050
• Facility needs and costs to meet Level II effluent limits through 2050
• Facility needs and costs to meet Level Ill effluent limits through 2050

EXISTING PERMIT CONDITIONS

Tecon Water Company, L.P., owns and operates the Cherokee Shores wastewater treatment facility.
The wastewater treatment plant is operated under TPDES Permit No. 13879-001 and has a rated
capacity of 0.15 million gallons per day (MGD). The permit limits are shown in Table Il-I; limits
shown are final penilit limits, which may have changed throughout the course of historical data
collection and report writing.

Table 11-1
Cherokee Shores WWTF

Current TPDES Permit Conditions
TPDES Permit No. 13879-001

Parameters Permit Limits
BOD5 10 mgi

Total Suspended Solids (TSS) 15 mgJL
Ammonia Nitrogen (NH1) 5 mg/L

Total Nitrogen 20 mg/L
Total Phosphorus 2 mg/L

Flow 0.15 MGD

The existing permit conditions are referred to as Level I. The next level of treatment, referred to as
Level II, includes reduction of phosphorus lo I mgIL and total nitrogen to 10 mg/L. The most
stringent level of treatment considered, referred to as Level Ill. includes reduction of phosphorus to
0.5 mg/L and total nitrogen to 5 mgIL. The assessment of facility needs is performed at all three
levels for flows projected for 2050.

Il—I



[
HISTORICAL PLANT FLOWS AND EFFLUENT QUALITY

A summary of the historical flows and effluent quality for Cherokee Shores wastewater treatment r
facility are presented in Table 11-2; all data in this table were derived from the plant Discharge I
Monitoring Reports (DMRs). As shown, the flow to the plant is currently about one-half of its rated
capacity.

Table 11-2
Cherokee Shores WWTF

Historical Plant Flows and Effluent Quality

I:
U
E
[

Historically, the plant has not met its
consistently meeting the ROD5 limit.
the limits of which are those in Table
Level I for the purposes of this report.
to no permit limits for total nitrogen.
MGD.

effluent permit limits for TSS. and has had some difficulty in
The plant has applied for and received a permit for expansion.
Il-I, and these final limits after expansion will be considered
During the course of writing this report, the plant was subject
phosphorous, or ammonia and the permitted flow was 0.075

At the request of the Tarrant Regional Water District. Cherokee Shores collected 12 months of
effluent nutrient data. During the 12 months of data collection, the plantTh average nutrient
concentrations were above the effluent limits for the final permit. A review of operations should be
done to determine the reason for non-compliance. Operational and facility changes will be required
to meet Level II and Level Ill effluent goals. A summary of the data is presented in Table 11-3; all
data may be found in Appendix A.

Cherokee Shores WWTF
Special Nutrient Testing for Tarrant Regional Waler Dislrict

NH3-N NO IP OrgP OrgN TN TP
No. of Data Points 50 50 50 50 50 50 50

Average (mg/L) 30.6 1.8 3.4 0.9 5.6 37.8 4.3
Minimum (mg/L) 5.5 0.4 0.2 0.0 0.0 18.4 0,5
Maximum (mgIL) 42.0 27.0 16.5 3.4 30.3 50.7 18.6

Li

Average Effluent
DailyYear
Flow BOD5 TSS

(MGD) I (malL) (mulL)
1999 0.06 9.7 8.3
2000 0.05 11.3 11.5
2001 0.06 18.4 25.3
2002 0.08 9.4 20.4
2003 0.09 8.4 I 8.3

ND: No Data

C
II
I:
[

Table 11-3 [1

U
U
C
C

11-2

[



Figures Il-I and 11-2 illustrate the seasonal variability of total nitrogen and phosphorous loads.

Figure 11-2: Cherokee Shores Effluent Total Phosphorous Monthly Average Loads

16

14

12 -

‘ILL
0

4
if

4
‘F 4-

I o 0 0
oc’ 4t’ cy?

.a° at
‘V

•NH3

DON

DNOx]

Figure 11-1: Cherokee Shores Effluent Total Nitrogen Monthly Average Loads

21

1.6 I

1.2

____

::
j

4

Sb , , p / /Oc%.,f’9

‘
•0P04

DOP

11-3



PROCESS OVERVIEW

The Cherokee Shores WWTF is a conventional wastewater treatment plant utilizing f1ov
equalization, aeration basins, final clarification, filtration, and disinfection for treatment. The City’s
WWTF rated treatment capacity will be 0.15 MGD. but at the lime of this report the plant was r
operating under a 0.075 MGD limit. See Figure 11-3 for a schematic of the facilities processes. Table I
11—4 lists the existing treatment units and their current sizes.

Table 11-4 [Cherokee Shores WWTF
Existing Treatment Facilities

Treatment Units Dimensions’Sizes
. . 72-ft x 12-ft. 8-fl SWDAeration Basin -

D L,700 gallons
. . 20-fl diameter, 6-fl SWDCircular Clarifier 14,000 gallons

Filter Surface Area 80 square feet (each)
Chlorine Contact Basin Volume 7,200 gallons

Equalization Basin Volume 2,350 gallons
Aerobic Digester Volume 16,150 gallons

lnfluent wastewater is either routed to the aeration basin or to a flow equalization tank. The primary
purpose of the equalization tank is to hold peak flows for short time periods so as not to exceed the
capacity of the other treatment units. The equalization tank can also be used to equalize flow with
varying characteristics. The wastewater is treated in an aeration basin where microorganisms stabilize
the organics present in the wastewater. Flow from the aeration basin is settled in the clarifier to
separate out the biomass. The clarifier overflow is then passed through a sand filtration system and
disinfected with chlorine solution prior to discharge.

A portion of settled sludge is returned to the aeration basin as return activated sludge and the
remainder is sent to an aerobic digester. Digested sludge is pumped from the digester and disposed
off-site.

[
[
[
L
[
L

L
L

11-4



Tarrant Regional Water District
Watershed Project

Cedar Creek Reservoir
Wastewater Treatment Facilities Report

Evaluating Water Quality Management Practicesfor
Reservoirs in North Central Texas

May 5,
Revised

2008

AgriLIFE RESEARCH
Texas A&M System

ALAN PLUMMER
ASSOCIATES, INC.

OflWTM [V

834-0101



1;
r

Tarrant Regional Water District
Watershed Project

Cedar Creek Reservoir
Wastewater Treatment Facilities Report

Table of Contents

List of Tables iv [
List of Figures vii

ES. Executive Summary ES-i

City of Athens 1-1
Introduction I-I
Existing Permit Conditions I-I
Historical Plant Flows and Effluent Quality 1-2
Process Overview 1-3
Future Flow Projections 1-6
Facility Needs Evaluation 1-6

Level I Facility Needs for 2050 Wastewater Flows 1-6
Level II Facility Needs for 2050 Waste’.vater Flows 1-7
Level Ill Facility Needs for 2050 Wastewater Flows I-S

11. Cherokee Shores Il-i
Introduction Il-I
Existing Permit Conditions Il-I
Historical Plant Flows and Emuent Quality 11-2
Process Overview 11-4
Future Flow Projections 11-6
Facility Needs Evaluation II-6

Level I Facility Needs for 2050 Wastewater Flows 11-6
Level II Facility Needs for 2050 Wastewaler Flows 11-6
Level III Facility Needs for 2050 Waslewater Flows 11-7

Ill. East Cedar Creek FWSD North WWTP Ui-i
Introduction Ill-I
Existing Permit Conditions Ill-I
Historical Plant Flows and Effluent Quality 111-2
Process Overview 111-4
Future Flow Projections 111-6
Facility Needs Evaluation 111-6

Level I Facility Needs for 2050 Wastewater Flows 111-6 [Level II Facility Needs for 2050 Wastewater Flows 111-7
Level III Facility Needs for 2050 Wastewater Flows 111-8

U \ Pit l\ll R
— SM )& I V[l S, l\L

OEVON&IOA1. EkG#LERS OUIGMRS . 1CIO(T41[

/‘ZLIFRESEARCH
Texas A&M System



IV. City of Eustace . IV-I
Introduction . Tv-I
Existing Permit Conditions TV-I
Historical Plant Flows and Effluent Quality lv-2
Process Overview TV-4
Future Flow Projections IV-6
Facility Needs Evaluation

Level I Facility Needs for 2050 Wastewater Flows IV-6
Level II Facility Needs for 2050 Wastewater Flows IV-7
Level Ill Facility Needs for 2050 Wastewater Flows lv-g

V. City of Kaufman V-I
Introduction v-i
Existing Permit Conditions V-I
Historical Plant Flows and Effluent Quality V-2
Process Overview V-4
Future Flow Projections V-6
Facility Needs Evaluation V-6

Level I Facility Needs for 2050 Wastewater Flows V-6
Level II Facility Needs for 2050 Wastewater Flows v-7
Level Ill Facility Needs for 2050 Wastewater Flows

VI. City of Kemp VI-I
Introduction VT-I
Existing Permit Conditions VI-I
Historical Plant Flows and Effluent Quality VT-2
Process Overview Vl-4
Future Flow Projections VI-6
Facility Needs Evaluation vl-6

Level I Facility Needs for 2050 Wastewater Flows vl-6
Level II Facility Needs for 2050 Wastewater Flows v1-6
Level III Facility Needs for 2050 Wastewater Flows VI-7

VII. City of Mabank VU-I
Introduction VII— I
Existing Permit Conditions VTT-l
Historical Plant Flows and Effluent Quality VTI-2
Process Overview VTI-4
Future Flow Projections VIT-6
Facility Needs Evaluation VlI-6

Level I Facility Needs for 2050 Wastewater Flows VII-6
Level TI Facility Needs for 2050 Wastewater Flows VIl-7
Level ill Facility Needs for 2050 Wastewater Flows VTT-8

II

zLIFE RESEARCH
Texas A&M System

U \ Pit i\lI I
SSO( lU I S. I’%&

INVO.uLNTAl.tcREERs-oaIGNMl - $CLENOSTS



L
r

VIII. City of Terrell King’s Creek WWTP VIII-1
Introduction Vlll-1
Existing Permit Conditions Vlll-l
Historical Plant Flows and Effluent Quality Vlll-2
Process Overview Vlll-4
Future Flow Projections Vlll-6
Facility Needs Evaluation Vlll-6

Level I Facility Needs for 2050 Wastewater Flows Vlll-6
Level II Facility Needs for 2050 Wastewater Flows VIll-7
Level Ill Facility Needs for 2050 Wastewater Flows Vlll-8

IX. City of Wills Point IX-1
Introduction lX-1
Existing Permit Conditions IX-l
Historical Plant Flows and Effluent Quality IX-2
Process Overview IX-4
Future Flow Projections IX-6
Facility Needs Evaluation IX-6

Level I Facility Needs for 2050 Wastewater Flows IX-6
Level II Facility Needs for 2050 Wastewater Flows IX-6
Level III Facility Needs for 2050 Wastewater Flows lX-7

Appendices

City of Athens Nutrient Data A-l [Cherokee Shores Nutrient Data A-2
East Cedar Creek FWSD Nutrient Data A-3
City of Eustace Nutrient Data A-4 [City of Kaufman Nutrient Data A-S
City of Kemp Nutrient Data A-6
City of Mabank Nutrient Data A-7
City of Terrell King’s Creek WWTP Nutrient Data A-S
City of Wills Point Nutrient Data A-9

[
L
In
L

III

h..IIIIL ‘°‘°‘“‘ -

U. \ IbI 1 l\lt- R
_ %S%t)tlU Is, 1St/‘LIRESEARCH

Texas A&M System



Tarrant Regional Water District
Watershed Project

Cedar Creek Reservoir
Wastewater Treatment Facilities Report

List of Tables

Table ES-I: Tarrant Regional Waler District Cedar Creek Lake Waslewater Plant
Dischargers Assessment ES-3

Table ES-2: Comparison of Costs for Each Plant’s Expansion or Upgrade ES-9
Table ES-]: Nutrient Loads in Lbs/day and Tons/year for Each Plant at Each Permit Level ES-9
Table I-I: City of Athens North WWTP Current TPDES Permit Conditions I-I
Table 1-2: City of Athens North WWTP Historical Plant Flows and Effluent Quality 1-2
Table 1-3: City of Athens WWTP Special Nutrient Testing by Texas A&M
[...]
The Level II effluent set facility needs are based on reducing the effluent phosphorus concentration to
I rng/L, total nitrogen to 10 mg/L, CBOD to 10 mgJL, TSS to IS mg/L, and ammonia nitrogen to
2 mg!L. As total phosphorus average concentrations measured during the nutrient testing were greater
than I mg/L, this evaluation assumes phosphorus effluent concentration reduction is necessary. To
consistently achieve phosphorus concentrations of less than I mg/L, the addition of aluminum sulfate
(alum) is recommended. Alum solution will be fed at the influent pump station to achieve required
mixing of the alum solution. The use of alum may retard drying of the sludge on the drying beds. It
may be necessary to add more drying beds or modify the existing ones to accommodate alum sludge.

A denitril’ing filter will be added to meet the effluent total nitrogen limits. An alternative to the
denitrifying filter would involve constructing anoxic zones in the aeration basin and recirculating
nitrified effluent to the anoxic zone. This alternative should be evaluated during preliminary design.

The planning level estimates of probable costs involved to improve the City’s plant to treat the year
2050 flow to Level II effluent requirements are listed in Table 1-7.

1-7



Table 1-7
City of Athens North WWTP

Facility Needs to Meet Level 11 Effluent Requirements and 2050 Flows

Item Description Cost

Denitrification Filter $330,500
Chemical Feed System for Alum $55,000

Sub-Total $385,500

Site Work and Yard Piping 20% $77,100
Sub-Total $462,600

Electrical and Instrumentation 20% $92,520
Sub-Total $555,120

Contingencies 25% $138,780
Contractor OHP 15% $83,268

Total Construction Cost $777,168

Engineering 10% $77,717
Permitting 5% $38,858

Total Project Cost $893,743

Power 25 hp and $0.12 per kW-hr $20,000
Chemical $1,800
Labor No Added Personnel $0
Maintenance Assume 5% of additional operation cost 5% $1,090

Total O&M Cost per Year $22,890

Level III Facility Needs for 2050 Wastewater Flows [
The Level Ill effluent set facility needs are based on reducing the effluent phosphorus concentration
to 0.5 mg/L, total nitrogen to 5 mg/L, CBOD to 10 mg/L, TSS to 15 mg/L, and ammonia nitrogen to
2 mg/L. To achieve the Level Ill concentrations of phosphorus, higher dosages of alum will be
required. Additional carbon may be required at the denitriing filters to reduce total nitrogen levels
to less than 5 mg/L.

The planning level estimates of probable costs involved to improve the City’s plant to treat the year
2050 flow to Level ill effluent requirements are listed in Table 1-8.

‘I

j

r
El

C
C
U
C
C

L
L
U
L
U
L

1-8

[



Table 1-8
City of Athens North WWTP

Facility Needs to Meet Level III Effluent Requirements and 2050 Flows

Item Description Cost

Chemical Feed System for Methanol $33,000
Sub-Total $33,000

Site Work and Yard Piping 20% $6,600
Sub-Total $39,600

Electrical and Instrumentation 20% $7,920
Sub-Total $47,520

Conlingencies 25% - $1 1,880
ContractorOl-IP 15% $7,128

Total Construction Cost $66,528

Engineering — - - 10% $6,653
Permitting - —-

5% - $3,326
Total Project Cost $76,507

Power I - s_p
Chemical - - $36,700

Labor •No Added Personnel — $0
Maintenance Assume 5% of additional operation cost 5% — $1,835

Total O&M Cost per Year $38,535

1-9



[
r
[El
ci
II
U

SECTION II [

CHEROKEE SHORES WASTEWATER TREATMENT
PLANT U

U
[1
j

[
U

L
L
L



SECTION II

CHEROKEE SHORES
WASTEWATER TREATMENT PLANT

INTRODUCTION

The Cherokee Shores wastewater treatment facility (WWTF) discharges into the Cedar Creek
Reservoir in Segment 0818 of the Trinity River Basin. Sources of information for the evaluation
included: a site visit, an interview with the plant personnel, review of the existing plans and lustorical
reports, data collected by plant personnel for the District, and the data acquired through Texas
Commission on Environmental Quality (TCEQ). This section is organized as follows:

• Description of the existing TPDES permit conditions
• Historical effluent data
• Brief description of the treatment process
• Population growth and flow projections
• Facility needs and costs to meet Level I effluent limits through 2050
• Facility needs and costs to meet Level II effluent limits through 2050
• Facility needs and costs to meet Level Ill effluent limits through 2050

EXISTING PERMIT CONDITIONS

Tecon Water Company, L.P., owns and operates the Cherokee Shores wastewater treatment facility.
The wastewater treatment plant is operated under TPDES Permit No. 13879-001 and has a rated
capacity of 0.15 million gallons per day (MGD). The permit limits are shown in Table Il-I; limits
shown are final penilit limits, which may have changed throughout the course of historical data
collection and report writing.

Table 11-1
Cherokee Shores WWTF

Current TPDES Permit Conditions
TPDES Permit No. 13879-001

Parameters Permit Limits
BOD5 10 mgi

Total Suspended Solids (TSS) 15 mgJL
Ammonia Nitrogen (NH1) 5 mg/L

Total Nitrogen 20 mg/L
Total Phosphorus 2 mg/L

Flow 0.15 MGD

The existing permit conditions are referred to as Level I. The next level of treatment, referred to as
Level II, includes reduction of phosphorus lo I mgIL and total nitrogen to 10 mg/L. The most
stringent level of treatment considered, referred to as Level Ill. includes reduction of phosphorus to
0.5 mg/L and total nitrogen to 5 mgIL. The assessment of facility needs is performed at all three
levels for flows projected for 2050.

Il—I



[
HISTORICAL PLANT FLOWS AND EFFLUENT QUALITY

A summary of the historical flows and effluent quality for Cherokee Shores wastewater treatment r
facility are presented in Table 11-2; all data in this table were derived from the plant Discharge I
Monitoring Reports (DMRs). As shown, the flow to the plant is currently about one-half of its rated
capacity.

Table 11-2
Cherokee Shores WWTF

Historical Plant Flows and Effluent Quality

I:
U
E
[

Historically, the plant has not met its
consistently meeting the ROD5 limit.
the limits of which are those in Table
Level I for the purposes of this report.
to no permit limits for total nitrogen.
MGD.

effluent permit limits for TSS. and has had some difficulty in
The plant has applied for and received a permit for expansion.
Il-I, and these final limits after expansion will be considered
During the course of writing this report, the plant was subject
phosphorous, or ammonia and the permitted flow was 0.075

At the request of the Tarrant Regional Water District. Cherokee Shores collected 12 months of
effluent nutrient data. During the 12 months of data collection, the plantTh average nutrient
concentrations were above the effluent limits for the final permit. A review of operations should be
done to determine the reason for non-compliance. Operational and facility changes will be required
to meet Level II and Level Ill effluent goals. A summary of the data is presented in Table 11-3; all
data may be found in Appendix A.

Cherokee Shores WWTF
Special Nutrient Testing for Tarrant Regional Waler Dislrict

NH3-N NO IP OrgP OrgN TN TP
No. of Data Points 50 50 50 50 50 50 50

Average (mg/L) 30.6 1.8 3.4 0.9 5.6 37.8 4.3
Minimum (mg/L) 5.5 0.4 0.2 0.0 0.0 18.4 0,5
Maximum (mgIL) 42.0 27.0 16.5 3.4 30.3 50.7 18.6

Li

Average Effluent
DailyYear
Flow BOD5 TSS

(MGD) I (malL) (mulL)
1999 0.06 9.7 8.3
2000 0.05 11.3 11.5
2001 0.06 18.4 25.3
2002 0.08 9.4 20.4
2003 0.09 8.4 I 8.3

ND: No Data

C
II
I:
[

Table 11-3 [1

U
U
C
C

11-2

[



Figures Il-I and 11-2 illustrate the seasonal variability of total nitrogen and phosphorous loads.

Figure 11-2: Cherokee Shores Effluent Total Phosphorous Monthly Average Loads

16

14

12 -

‘ILL
0

4
if

4
‘F 4-

I o 0 0
oc’ 4t’ cy?

.a° at
‘V

•NH3

DON

DNOx]

Figure 11-1: Cherokee Shores Effluent Total Nitrogen Monthly Average Loads

21

1.6 I

1.2

____

::
j

4

Sb , , p / /Oc%.,f’9

‘
•0P04

DOP

11-3



PROCESS OVERVIEW

The Cherokee Shores WWTF is a conventional wastewater treatment plant utilizing f1ov
equalization, aeration basins, final clarification, filtration, and disinfection for treatment. The City’s
WWTF rated treatment capacity will be 0.15 MGD. but at the lime of this report the plant was r
operating under a 0.075 MGD limit. See Figure 11-3 for a schematic of the facilities processes. Table I
11—4 lists the existing treatment units and their current sizes.

Table 11-4 [Cherokee Shores WWTF
Existing Treatment Facilities

Treatment Units Dimensions’Sizes
. . 72-ft x 12-ft. 8-fl SWDAeration Basin -

D L,700 gallons
. . 20-fl diameter, 6-fl SWDCircular Clarifier 14,000 gallons

Filter Surface Area 80 square feet (each)
Chlorine Contact Basin Volume 7,200 gallons

Equalization Basin Volume 2,350 gallons
Aerobic Digester Volume 16,150 gallons

lnfluent wastewater is either routed to the aeration basin or to a flow equalization tank. The primary
purpose of the equalization tank is to hold peak flows for short time periods so as not to exceed the
capacity of the other treatment units. The equalization tank can also be used to equalize flow with
varying characteristics. The wastewater is treated in an aeration basin where microorganisms stabilize
the organics present in the wastewater. Flow from the aeration basin is settled in the clarifier to
separate out the biomass. The clarifier overflow is then passed through a sand filtration system and
disinfected with chlorine solution prior to discharge.

A portion of settled sludge is returned to the aeration basin as return activated sludge and the
remainder is sent to an aerobic digester. Digested sludge is pumped from the digester and disposed
off-site.

[
[
[
L
[
L

L
L

11-4



Table V-7
City of Kaufman WWTP

Facility Needs to Meet Level II Effluent Requirements and 2050 Flows

Item Description Cost

Chemical Feed System for Alum ( $55,000

Denitrification Filters $661,000
Sub-Total 5716,000

Site Work and Yard Piping 20% Sl43.200
Sub-Total 5859.200

Electrical and Instrumentation 20% $171,840
Sub-Total $1,031,040

Contingencies — 25% $257,760
Contractor Ol-IP 15% $154,656

Total Construction Cost $1,443,456

Engineering 10% $144,346
Permitting 5% $72,173

Total Project Cost $1,659,974

Power 5 hp and $0.12 per kW-hr $4,000
Chemical $2,600

Labor No Added Personnel $0
Maintenance Assume 5% of additional operation cost 5% $330

Total O&M Cost per Year $6,930

Level III Facility Needs for 2050 Wastewater Flows

The Level Ill effluent set facility needs are based on reducing the effluent phosphorus concentration
to 0.5 mg/L, total nitrogen to 5 mg/L, and ammonia nitrogen to 3 mgIL. To achieve the Level Ill
concentrations of phosphorus, higher dosages of alum will be needed.

Minor additional capital investment is necessary for the Level II to Level Ill transition, as the
majority the required infrastructure would be in placed in the Level II improvements. Operational
cost would increase, as additional chemicals are required. Additional carbon may be required at the
denitrifying filters to reduce total nitrogen levels to less than 5 mg/L.

The planning level estimates of probable costs involved to improve the City’s plant to treat the year
2050 flow to Level III effluent requirements are listed in Table V-8.

v-s



Table V-8
Ciii of Kaufman WWTP

Facility Needs to Meet Level III Effluent Requirements and 2050 Flows

[
F

F

Item Description Cost
Chemical Feed System for Methanol $40,000

Sub-Total S40,000
Site Work and Yard Piping 20% $8,000

Sub-Total $48,000
Electrical and Insirumentation 20% $9,600

SubTotae $57,600
Contingencies - — 25% $14,400
ContractorOHP 15% $8,640

Total Construction Cost $80,640
Engineering — 10% $8,064
Permitting 5% $4,032

Total Project Cost $92,736
Power
Chemical

i

- $52.800
Labor -— No Added Personnel SO
Maintenance Assume 5% of additional operation cost 5% 52,640

Total O&M Cost per Year $55,440

[
F
F

U
F

U
[3
U

V-9

F
L
F
F



SECTION VI

CITY OF KEMP
WASTEWATER TREATMENT PLANT



[.
r

SECTION VI

CITY OF KEMP
WASTEWATER TREATMENT PLANT r

L

INTRODUCTION

The Kemp WWTP discharges into the Cedar Creek Reservoir in Segment 0818 of the Trinity River
Basin. Sources of information for the evaluation included: a site visit, an interview with the plant
personnel. review of the existing plans and historical reports, data collected by plant personnel for the
District, and the data acquired through Texas Commission on Environmental Quality (TCEQ). This
section is organized as follows:

• Description of the existing TPDES permit conditions and projected future limits —

• Historical effluent data
• Brief description of the treatment process
• Population growth and flow projections
• Facility needs and costs to meet Level I effluent limits through 2050
• Facility needs and costs to meet Level II effluent limits through 2050
• Facility needs and costs to meet Level Ill effluent limits through 2050

EXISTING PERMIT CONDITIONS

The City of Kemp operates its wastewater treatment plant under TPDES Permit No. 10695-001 and
has a rated capacity of 0.2 million gallons per day (MGD). The permit limits are shown in Table VI
l; limits shown are existing permit limits, which may have changed throughout the course of
historical data collection and report writing.

Table VI-1
City of Kemp WWTP

Current TPDES Permit Conditions
TPDES Permit No. 10695-001

Parameters Permit Limits
Carbonaceous Biochemical Oxygen Demand (CBOD) 5 mgi F

Total Suspended Solids (TSS) 5 mgi Li
Ammonia Nitrogen (NI-b-N) 2 mgi

Flow 0.2 MGD

The existing permit conditions are referred to as Level I. The next level of treatment, referred to as
Level II, includes reduction of phosphorus to I mg/L and total nitrogen to 10 mg/L. The most
stringent level of treatment considered, referred to as Level Ill, includes reduction of phosphorus to [0.5 mg/L and total nitrogen to 5 mgJL. The assessment of facility needs is performed at all three
levels for flows projected for 2050.

[
L

Vl-1



HISTORICAL PLANT FLOWS AND EFFLUENT QUALITY

A summary of historical flows and effluent quality for the City of Kemp’s wastewater treatment plant
are presented in Table Vl-2; all data in this table were derived from the plant Discharge Monitoring
Reports (DMRs). As shown, the flow to the plant is currently about one-half of its rated capacity.

Table VI-2
City of Kemp WWTP

Historical Plant Flows and Effluent Quality

Average Effluent

,

Daily
ear

Flow CBOD TSS NH1-N
(MGD) (mg/L) (mg/L) (mg/L)

1999 0.1 6.9 20.4 ND
2000 ND ND ND ND
2001 ND ND ND ND
2002* 0.07 2.2 8.4 0.6
2003* 0.1 2.9 11.7 0.9

ND: No Data
*lncomplete year’s worth of data; average of seven and eight months, respectively

Data indicate that the plant met its CBOD and NH3-N limit for the past two years. At the request of
the Tarrant Regional Water District, the city of Kemp collected 12 months of effluent nutrient data.
Operational and facility changes will be required to meet Level II and Ill effluent goals. A summary
of the data is presented in Table Vl-3; all data may be found in Appendix A.

Table VI-3
City of Kemp WWTP

Special Nutrient Testing for Tarrant Regional Water District

NH1-N NO IP OrgP OrgN TN TP
No. of Data Points 53 53 53 53 53 53 53
Average (mg/L) 0.39 11.92 2.73 0.45 2.05 14.36 3.18
Minimum (mg/L) 0.02 0.00 0.50 0.00 0.06 1.65 0.93
Maximum (mg/L) 3.00 29.70 7.46 3.32 4.82 37.52 8.55

Figures Vl-l and Vl-2 illustrate the seasonal variability of total nitrogen and phosphorous loads.

V1-2



S

Figure VT-i: Kemp Effluent Total Nitrogen Monthly Average Loads

Figure VI-2: Kemp Effluent Total Phosphorous Monthly Average Loads

VI -3

U

L
L
L

6

4

2

I’

At
•3t

it

!INH3

ON

ONOx

t

3.

2.5 F

2F

1.5 F

if
0.5+ IL

C’.

4-

I

.ILLL1=Zi[

&e
é

$0
cC

•0P04.

Dop



PROCESS OVERVIEW

The City’s WWTP is a conventional wastewater treatment plant utilizing screening, grit removal.

aeration basins, final clarification, and chlorine disinfection for treatment. See Figure Vl-3 for the

plant’s process schematic. Table VI-4 lists the existing treatment units and their current sizes.

Table VI-4
City of Kemp WWTP

Existing Treatment Facilities

Treatment Units Dimension/Size

I l7-ftx 51-ft. 10-ft SWD
Oxidation Ditch Volume

446.000 gallons

28-fl diameter, 10-ft SWD
Circular Clarifier (typ.2) Volume

46.000 2allons (each)

Chlorine Contact Basin Volume 17.200 gallons

Sludge Drying Beds Total Area 5,644 square feet

Wastewater from the collection system passes through a bar screen and continues through a grit

removal system at the headworks. The wastewater then flows into an oxidation ditch, where the

wastewater is mixed with return activated sludge from the clarifier. The activated sludge is then

settled in the circular clarifiers. The clarified effluent is disinfected with chlorine prior to discharge.

The portion of sludge settled in the clarifier is returned to aeration basin as return activated sludge and

the remaining portion is dewatered in sludge drying beds.

VI -4



C
,

/1
C

C
)
L

L
i

L
i,

Q
J
r

D
D

\‘
T

‘
I
I
’
I
\
1
J

V
!
U

r
t

r
n

E
n

r
n

r
m

C
”
O

F
M

P
’
E

X
1

r
n

r
n

c
_
n

r
i

E
n

E
fl

C
H

E
M

C
A

L
/‘

N
D

uC
T

;O
N

(A
L

u
’)

4
_
\

/
/

_
T

i
7

-
0
-

-
j
’
j

i_
f

I, H
’

/
H

L
A

O
/

\

/ p
C

/A

I
H

P
T

i
‘
C

T
’
C

I
N

S
/L

iE
G

E

S
/L

O
G

E
V

D
R

Y
W

G
fi

F
E

S

c;
’i

O
P

;
1

0
-

C
O

A
/T

/L
B

A
Si

A

-/
-3
-
‘
-

-<

:
R

IE
H

r\
1C

/ C
H

E
C

L
N

C
u

C
T:

C
N

(M
E

T
H

A
N

O
L

)



FUTURE FLOW PROJECTIONS

In the year 2000, the population of the City of Kemp was 1,133. Projected populations and flows
through the year 2050 are listed in Table Vl-5.

Table VI-5
City of Kemp

Population and Flow Projections

Year 2005 2010 2020 2030 2040 2050
Population’ 1.133 1,133 1,133 1,133 1,133 1.133

Projected Flow (MGD) 0.113 0.113 0.113 0.113 0.113 0113
Texas Water Development Board 2006 Regional Water Plan

2 Average Flow = 100 gal/capita!day (Figure 1:30 TAC 317.4(a))

The City of Kemp plant has enough capacity to treat the projected flows through the year 2050.

FACILITY NEEDS EVALUATION

This section describes the facilities identified for the plant to meet each of the three levels of
treatment for flows through the year 2050. It should be noted that many of the existing facilities will
be beyond their useful lives by the year 2050. The identification of the facility needs does not include
the replacement of worn out equipment or treatment units.

Level I Facility Needs for 2050 Wastewater Flows

Level I treatment requirements are identified based on continu ng to meet its existing effluent limits.
As mentioned above, the permitted daily average flow through the City’s plant is 0.2 MGD and the
current plant is capable of treating the projected flows through the year 2050.

Level II Facility Needs for 2050 Waslcwatcr Flows

The Level II effluent set facility needs are based on reducing the emuent phosphorus concentration to
I mgIL. total nitrogen to 10 mg/L. and ammonia nitrogen to 2 mg/L. The historical data shows that
the total nitrogen effluent concentration averages about IS mgIL and total phosphorus effluent
concentration averages around 3 mg/L. To consistently achieve phosphorus concentrations of less
than I mg/L, the addition of aluminum sulfate (alum) is recommended. The use of alutu may retard
drying of the sludge on the drying beds. It may be necessary to add drying beds or modicv the
existing ones to accommodate alum sludge. The existing oxidation ditch can be operated for
denitrification to achieve total nitrogen removal to less than 10 mg/L.

The planning level estimates of probable costs involved to improve the City’s plant to treat the year
2050 flow to Level II effluent requirements are listed in Table VI-6.

VI-6



Table VT-6
City of Kemp WWTP

Facility Needs to Meet Level II Effluent Requirements and 2050 Flows

Level III Facility Needs for 2050 Wastewater Flows

The Level Ill effluent set facility needs are based on reducing the effluent phosphorus concentration
to 0.5 mg/L, total nitrogen to 5 mg/L, and ammonia nitrogen to 2 mg/L. To achieve the Level Ill
concentrations of phosphorus, higher dosages of alum will be needed. A denitril’ing filter will also
be required to meet the effluent total nitrogen limits. Additional carbon may be required at the
denitrifying filters to reduce total nitrogen levels to less than 5 mg/L.

r.

F’

The planning level estimates of probable costs involved to improve the
2050 flow to Level Ill effluent requirements are listed in Table Vl-7.

Vi-7

City’s plant to treat the year

r
[
[
L
L

Item Description Cost

Chemical Feed System for Alum $22,000
Sub-Total $22,000

Site Work and Yard Piping 20% $4,400
Sub-Total $26,400

Electrical and Instrumentation 20% $5,280
Sub-Total $31,680

Contingencies 25% $7,920
Contractor Ol-IP l5% $4,752

Total Construction Cost $44,352

Engineering 10% $4,435
Permitting 5% $2,218

Total Project Cost $51,005

Power 5 hp and $0. l2 per kW-hr $4,000
Chemical $230
Labor No Added Personnel $0
Maintenance Assume 5% of additional operation cost 5% $212

Total O&M Cost per Year $4,442

[
LI
[1
C
C
[

U



Table VJ-7
City of Kemp WWTP

Facility Needs to Mccl Level III Effluent Requirements and 2050 Flows

Item Description Cost
Chemical Feed System for Methanol $28,000
Denitrificalion Filter $204,000

Sub-Total: $232,000
Site Work and Yard Piping 20% $46,400

Sub-Total : $278,400
Electrical and Instrumentation 20% $55,680

Sub-Total S334,080
Contingencies - — - 25% $83,520
Contractor OHP - 15% $50,112

Total Construction Cost; 5467,712

Engineering 10% $46,771
Permitting 5% $23,386

Total Project Cost: 5537,869

Power 20 lip and 50.12 per k\V-hr $16,000
Chemical — i $4,600
Labor No Added Personnel SQ
Maintenance Assume 5% of additional operation cost 5% $1,030

Total O&M Cost per Year 521,630

VI-8



SECTION VII

CITY OF MABANK
WASTEWATER TREATMENT PLANT



SECTION VII

CITY OF MABANK
WASTEWATER TREATMENT PLANT

INTRODUCTION

The Mabank WWTP discharges into the Cedar Creek Reservoir in Segment 0818 of the Trinity River
Basin. Sources of information for the evaluation included: a site visit, an interview with the plant
personnel, review of the existing plans and historical reports, data collected by plant personnel for the
District, and the data acquired through Texas Commission on Environmental Quality (TCEQ). This
section is organized as follows:

• Description of the existing TPDES permit conditions and projected future limits
• Historical effluent data
• Brief description of the treatment process
• Population growth and flow projections
• Facility needs and costs to meet Level I effluent limits through 2050
• Facility needs and costs to meet Level II effluent limits through 2050
• Facility needs and costs to meet Level Ill effluent limits through 2050

EXISTING PERMIT CONDITIONS

The City of Mabank operates its wastewater treatment plant under TPDES Permit No. 10579-001 and
has a rated capacity of0.4 million gallons per day (MGD). The permit limits are shown in Table VII
I; limits shown are existing permit limits, which may have changed throughout the course of
historical data collection and report writing.

Table VII-1
City of Mabank WWTP

Current TPDES Permit Conditions
TPDES Permit No. 10579-001

Parameters Permit Limits
Carbonaceous Biochemical Oxygen Demand (CBOD) 30 mg/L

Total Suspended Solids (TSS) 90 mg/L
Ammonia Nitrogen (NH3) 2 mg/L

Flow 0.4 MGD

The existing permit conditions are referred to as Level I. The next level of treatment, referred to as
Level II, includes reduction of phosphorus to I mg/L and total nitrogen to 10 mg/L. The most
stringent level of treatment considered, referred to as Level Ill, includes reduction of phosphorus to
0.5 mg/L and total nitrogen to 5 mg/L. The assessment of facility needs is performed at all three
levels for flows projected for 2050.

Vll-1



HISTORICAL PLANT FLOWS AND EFFLUENT QUALITY

A summary of historical flows and effluent quality for the City of Mabank’s wastewater treatment
[...]
Total O&M Cost per Year $98,700

Level II Facility Needs for 2050 Wastewater Flows

The Level II effluent set facility needs are based on reducing the effluent phosphorus concentration to
I mg/L, total nitrogen to 10 mg/L, CBOD to 5 mgIL, TSS to 5 mg/L, and ammonia nitrogen to
2 rng/L. The historical effluent data show that total nitrogen concentrations average about 12 mg/L
and total phosphorus concentrations average about 4 mgIL. To consistently achieve phosphorus
concentrations of less than I mg/L, the addition of aluminum sulfate (alum) is recommended. Alum
solution will be fed prior to the oxidation ditch to provide the required mixing of the alum solution.
The stabilization ponds need to be dredged and regularly maintained to utilize the design pond
volume and achieve total nitrogen removal down to less than 10 mgIL.

V 11-7



[
rr

The planning level estimates of probable costs involved to improve the City’s plant to treat the year
2050 flow to Level II effluent requirements are listed in Table \‘ll-7. -

Table VII-7
City of Mabank WWTP

Facility Needs to Meet Level IL Effluent Requirements and 2050 Flows

Level III Facility Needs for 2050 Wastewater Flows U;
The Level Ill effluent set facility needs are based on reducing the effluent
to 0.5 mg/L, total nitrogen to 5 mg/L, CROD to 5 mgIL, TSS to 5 mg/L.
2 mg/L. To achieve the Level Ill concentrations of phosphorus, higher
needed.

phosphorus concentration
and ammonia nitrogen to
dosages of alum will be

U
To meet the effluent total nitrogen limits, a denitriliving filter will be required. Additional carbon
may be required at the denitrifving filters to reduce total nitrogen levels to less than 5 mg/L. As with
the Level I and II facilities, maintaining the pond volume is also crucial to provide the detention time
necessary to produce the required effluent quality.

Item Description Cost
Chemical Feed System for Alum $55,000

Sub-Total $55,000
Site Work and Yard Piping 20% $11,000

Sub-Total $66,000
Electrical and Instrumentation 20% $13,200

Sub-Total $79,200
Contingencies 25% $19,800
Contractor O[IP 15% $11,880

Total Construction Cost S110,880
Engineering 10% $11,088
Permitting 5% 55.544

Total Project Cost 5t27,512
Power 5 hp and SO. 12 per kW-hr $4.000
Chemical 51.100
Labor No Added Personnel $0
Maintenance Assume 5% of additional operation cost 5% $255

Total O&M Cost per Year $5,355

[
[
U
U
[
[
U
U

L

The planning level estimates of probable costs involved to improve the City’s plant to treat the year
2050 flow to Level Ill effluent requirements are listed in Table VlI-8.

L
L

VII-8 [



Table Vu-S
City of Mabank WWTP

Facility Needs to Meet Level III Effluent Requirements and 2050 Flows

Item Description Cost
Chemical Feed System for Methanol

-
I $30,000

Denitrification Filters $330.500
Sub-Total S360,500

Site Work and Yard Piping 20% L 572.100
Sub_Total $432,600

Electrical and Instrumentation : 20% 586,520
Sub-Total $519,120

Contingencies -- — - 25% 5129,780
Contractor OHP - —— 1 5% $77,868

Total Construction Cost $726,768

Engineering I 0% L $72,677
Permitting 5%

f Total Project Cost $835,783

Power 20 lip and $0.12 per kW-hr - -— $16,000
Chemical $13,800
Labor No Added Personnel - $0
Maintenance Assume 5% of additional operation cost 5% $1,490

Total O&M Cost per Year $31,290

V 11-9



[
r
U
r
[Li
U
U
ED

SECTION VIII

CITY OF TERRELL U
KING’S CREEK WASTEWATER TREATMENT PLANT [1

L
C
L
L
[



SECTION VIII

CITY OF TERRELL
KING’S CREEK WASTEWATER TREATMENT PLANT

INTRODUCTION

The Terrell WWTP discharges into King’s Creek and then it flows into Cedar Creek Reservoir in
Segment 0818 of the Trinity River Basin. Sources of information for the evaluation included: a site
visit, an interview with the plant personnel. review of the existing plans and historical reports, data
collected by plant personnel for the District, and the data acquired through Texas Commission on
Environmental Quality (TCEQ). Tins section is organized as follows:

• Description of the existing TPDES permit conditions and projected future limits
• Historical effluent data
• Brief description of the treatment process
• Population growth and flow projections
• Facility needs and costs to meet Level I emuent limits through 2050
• Facility needs and costs to meet Level II effluent limits through 2050
• Facility needs and costs to meet Level Ill effluent limits through 2050

EXISTING PERMIT CONDITIONS

The City of Terrell operates its wastewater treatment plant under TPDES Permit No. 10747-001 and
has a rated capacity of 45 million gallons per day (MGD). The permit limits are shown in Table
Vlll—l limits shown are existing permit limits! which may have changed throughout the course of
historical data collection and report writing.

Table VIII-1
City of Terrell King’s Creek WWTP
Current TPDES Permit Conditions

TPDES Permit No. 10747-001

Parameters Permit Limits
Carbonaceous Biochemical Oxygen Demand (CBOD) 10 mg!L

Total Suspended Soiids (TSS) 15 mg/L
Ammonia Nitrogen (NH,) 6 mgIL

Flow 4.5 MGD

The existing permit conditions are referred to as Level I. The next level of treatment, referred to as
Level II, includes reduction of phosphorus to I mg/L and total nitrogen to 10 mg/L. The most
stringent level of treatment considered, referred to as Level III, includes reduction of phosphorus to
0.5 mgJL and total nitrogen to 5 mg/L. The assessment of facility needs is performed at all three
levels for flows projected for 2050.

V Ill-I



HISTORICAL PLANT FLOWS AND EFFLUENT QUALITY

A summary of historical flows and effluent quality for the King’s wastewater treatment plant are
presented in Table VIll-2; all data in this table were derived from the plant Discharge Monitoring
Reports (DMRs). As shown, the flow to the plant is currently about two-thirds of its rated capacity.
The plant is consistently meeting its effluent permit conditions.

Table VIII-2
City of Terrell King’s Creek WWTP

Historical Plant Flows and Effluent Quality

V 111-2

r
[Z

[
Fl

Average Effluent

,
Dailyear
Flow CBOD TSS NW-N

(MGD) (mg!L) (rng/L) (mg/L)
1999 2.4 8.2 5.9 4.4

2000* 2.0 9.2 8,4 6.3
2001 ND ND ND ND
2002 ND I ND ND ND
2003* 2.8 j 9.2 7.7 5.0

ND: No Data
I*Incomplete year’s worth of data; average of seven and eleven months, respectively

At the request of the Tarrant Regional Water District, the city of Terrell collected 12 months of
effluent nutrient data. Operational and facility changes will be required to meet Level II and III
effluent goals. A summary of the data is presented in Table VIII-); all data may be found in
Appendix A.

Table VIII-3
City of Terrell King’s Creek WWTP

Special Nutrient Testing for Tarrant Regional Water District

I NI-b-N I NQ - IF OrgP I OrgN Th TP
No. of Data Points I 52 52 52 52 52 52 52
Average (mg/L) 4.50 11.86 4.10 0.24 3.35 19.71 4.03
Minimum (mgi) 0,62 2,27 1.70 0.00 0.00 9.77 0.72
Maximum (mgi) 9.10 53.50 6.21 1.95 9.90 62.50 5.63

F,

I-i

[
El

Fl

C
U
L1
L

[
L
1

Figures VIII-1 and VlII-2 illustrate the seasonal variability oflolal nilrogen and phosphorous loads.



F
-

F
-

F
-

—
—

—
C

]
C

]
—

—
—

—
—

—

kg
ld

ay
—

t.
J

C
ia

J
a

0
1

0
’

—
1

C
C

=
C

C
C

L
i

Li

t.
J

a: -
, C © 0 0
0 © -I C C © C C

i

a: r © C
i

kg
fd

ay
—

—
I’

J
t

ti
.

C
U

I
C

U
I

C
C

C
C

C

r

I

to
.

-‘C
t

4 •
/
‘ I.

.
.0

/

4 C
- to

.

1
,

ci’ 0
,

ci
.

0
0

4,
c

D
L 0

.. 4
4 ci

.

L
J
•

c
c ‘C C

U

a: C

C
-

4

4 I 4. 0
,

0

0

to
.

I
/%

ci’

44
0

0 c
i’
0
4

4,
ci

.
0
.

ci
.

0
0

ci
.

z
c
z

c
z
x L

.a

U LI Li LI

I
I

I
I

I
I



PROCESS OVERVIEW

The King’s Creek WWTP is a conventional wastewater treatment plant utilizing equalization,
screening, grit removal, primary clarification, trickling filters, final clarification, and disinfection for
treatment. See Figure Vlll-3 for the plant’s process schematic. Table Vlll-4 lists the existing
treatment units and their current sizes.

Table VIII-4
City of Terrell King’s Creek WWTP

Existing Treatment Facilities

Wastewater flows under gravity to an equalization basin and then to the headworks. Headworks
structure utilizes a mechanically cleaned bar screen with ¾-inch opening to remove larger solids and
two aerated grit removal chambers. The screenings and grit are disposed at an off-site landfill
facility.

Wastewater is clarified under gravitational force in the primary clarification basin to separate a
portion of the suspended solids and organic matter from the wastewater. The King’s Creek WWTP
uses a two-stage trickling filter system. In this system, wastewater trickles through a bed of plastic
packing materials, to which the microorganisms are attached, and then passes through a clarification
unit. The clarified wastewater passes through a second-stage trickling filter and to another clarifier for
settling. The first-stage trickling filter is primarily utilized to reduce the carbonaceous biochemical
oxygen demand in the wastewater and the second-stage trickling filter reduces the concentrations of
ammonia nitrogen present in the wastewater. A portable belt press serves to dewater the sludge.

U
r
r

Treatment Units Dimension/Size
Equalization Basin Volume 0.66 million gallons

85-ft diameter, 7-ft SWDPrimary Clarifier Volume 297,000 gallons
140-ft diameter, 7-ft SWDFirst Trickling Filter Volume

806,000 gallons
75-ft diameter, 7-ft SWDIntermediate Clarifier Volume 231,000 gallons
IOU-ft diameter, 6-ft SWDSecond Trickling Filters I and 2 Volume 352.000 gallons
85-ft diameter, 10-ft SWDFinal Clarifiers I and 2 Volume 424,000 gallons (each)

Chlorine Contact Basin Volume 147,500 gallons
Anaerobic Digesters I and 2 Volume 0.27 MG

Sludge Holding Tank Volume 0. 13 MG

U
r
[i
U

U
U

U
r
U
U
[

VllI-4 [



2
r.

i
H

-

r
r

r
r

r
r

r
r

r
n

r
r
i

r
-
i
r

.
i

r
i

I

JU
V

7
O

’V ii

I
H

D
.&

*S
IE

R
5

(2
)

-n L
_

F
IG

U
R

E
V

II
I—

3

TH
CH

EM
H

5N
’s

?
:2 /
/
O

u
tc

/
‘
t

,.
,.
;
,
d

3t
A

IL
/N

C
T

t’
U

f rt’

a

-

j1
C

T
/Q

V

-H
I

t*
2
/

Z
j]

II

A
Z

it

;P
/C

K
/’

7
v
C

t
-
-

(A
L

L
v)

£
4

F!
5
A

ç
/

H Il
-

::t
_

-

H
L

z
V

JL
C

vC
PU

N
8

0
/

-

H

A
s
rI

C
[-

H:
H

7?
/C

,C
:i

vC
H

I
7

’
T C
’

F
J_

._
_J

Z
Z

E
Z

Z
H

C
C

:
i

‘ .H
D

L
JC

L
Q

N
(M

E
T

H
.A

N
O

)

13

A
4%

’,:
;

L H
C

/-
1
R

4
’2

’F
2
J

y
/r

[L
T

E
R

T
O

F
A

]
W

i

V

V

N’
G

R
A

V
,i

br
T

#
_
%

I
—

r
t
’

f
l

—
,
—

,
—

n
1

r
1

m
r
I

F



Year 2005 2010 2020 2030 2040 2050
Population’ 14.379 15.196 18,642 21.664 23,650 25.599

Projected Flow (MGD)2 I 3.23 3.42 4.19 4.87 I 5.32 5.76
‘ Texas Water Development Board 2006 Regional Water Plan
2 Average Flow = 135 gal/Capita/day (Observed by the plant) and 40% Industrial Flow

The King’s Creek WWTP has historically received more flow than the TCEQ design criteria of 100
gal/capita/day. The 135 gal/capita/day observed by the plant was used to project flows. The projected
flows will exceed the current plant capacity of4.5 MGD around the year 2025.

FACILITY NEEDS EVALUATION

This section describes the facilities identified for the plant to meet each of the three levels of
treatment for flows through the year 2050. It should be noted that many of the existing facilities will
be beyond their useful lives by the year 2050. The identification of the facility needs does not include
the replacement of worn out equipment or treatment units.

Level I Facility Needs for 2050 Wastewater Flows

Level I treatment requirements are identified based on continuing to meet its existing effluent limits.
As mentioned above, the plant’s current permitted daily average flow is 4.5 MGD. To treat higher
flows through the year 2050, the existing plant needs to be expanded to add an additional 1.26 MGD
of capacity between the decade of 2020 and 2030.

To achieve the expanded capacity, an additional treatment train is required. Fine screens and grit
removal are needed for preliminary treatment. Two new sequencing batch reactors (SBRs) and single
media automatic backwash filters (ABW) could supply the required capacity to treat the higher flows.
The existing chorine contact basin would be expanded. To handle the higher solids volume, a gravity
belt thickener is recommended.

The capital costs, as well as the annual operational costs, involved to improve the Citys plant to treat
the year 2050 flow are listed in Table Vlll-6.

VIII -6

[J

FUTURE FLOW PROJECTIONS r
In the year 2000, the population of the City of Terrell was 13.606. Projected populations and flows
through the year 2050 are listed in Table VIIl-5.

Table VI11-5
City of Terrell

Population and Flow Projections

[
U
r1
U
[
C]
C:
C:
Li
C:
L
L
[
L



Table VTII-6
City of Terrell King’s Creek WWTP

Facility Needs to Meet Level I Effluent Requirements and 2050 Flows

Item Description Cost

Fine Screens and Grit Removal
-

521 8,000
Sequencing Batch Reactors $1,759,000
Automatic Backwash Fillers $724,000
Expansion of Chlorine Contact Basin — - $277,000
Gravity Belt Thickener $221,000

Sub-Total I $3,199,000
Site Work and Yard Piping 20% $639,800

Sub-Total 53,838,800
Electrical and Instrumentation 20% $767,760

Sub-Total. S4,606,560
Contingencies 25% - $1,151,640
Contractor OHP 15% $690,984

Total Construction Cost, 56,449,184

Engineering

-

10% $644,918
Permitting 5% - $322,459

Total Project Cost1 $7,416,562

Power 120 hp and $0.12 per kW-hr I $94,000
Chemical $2,300
Labor No Added Personnel I $0
Maintenance Assume 5% of additional operation cost 5% $4,815

Total O&M Cost per Year 5101,115

Level II Facility Needs for 2050 Wastewater Flows

The Level II effluent set facility needs are based on reducing the effluent phosphorus concentration to
I malL, total nitrogen to 10 mglL. CBOD to 10 mglL. TSS to 15 mg/L. and ammonia nitrogen to
6 mglL. As detailed in Table VIIl-3. the average effluent total nitrogen concentration was about 20
mglL and the average effluent total phosphorus concentration was about 4 mglL.

To consistently achieve total phosphorus concentrations of I mglL, add aluminum sulfate (alum) to
precipitate with the phosphorous in the wastewater. To consistently achieve a total nitrogen effluent
concentration of less than to mg/L, add a denitrifying filter to the existing treatment train and operate
the new SBRs for denitrification.

The planning level estimates of probable costs involved to improve the City’s plant to treat the year
2050 flow to Level II effluent requirements are listed in Table Vlll-7.

V 111-7



Table VlII-7
City olTerrell King’s Creek WWTP

Facility Needs to Nleet Level 11 Effluent Requirements and 2050 Flows

Level Ill Facility Needs for 2050 Wastewater Flows

The Level Ill effluent set facility needs are based on reducing the effluent phosphorus concentration
to 0.5 mgJL and total nitrogen to 5 mgfL. To achieve the Level III concentrations of phosphorus.
higher dosages of alum will be needed. The denitriing filter required for Level II can reduce the
total nitrogen to the Level Ill limits. Additional carbon may be required at the denitriI’ing filters to
reduce total nitrogen levels to less than 5 rng/L.
The planning level estimates of probable costs involved to improve the Citv’s plant to treat the year
2050 flow to Level Ill effluent requirements are listed in Table Vlll-8.

[
[
r
FE
CE
CE
Li
[
CE
CE

Item Description Cost
Chemical Feed System for Alum i $55,000
Denitrification Filters $1,322,000

Sub-Total S1,377,000
Site Work and Yard Piping 20% $275,400

Sub-Total $1,652,400
Electrical and Instrumentation 20% $330,480

Sub-Total $1,982,880
Contingencies

- 25% $495,720
Contractor Ol-IP 15% $297,432

Total Construction Cost! $2,776,032

Engineering 10% j - $277,603
Permitting 5% $138,802

Total Project Cost $3,192,437
Power 5 hp and $0. I 2 per kW-hr $4,000
Chemical $11,100
Labor No Added Personnel — $0
Maintenance 1Assurne 5% of additional operation cost — — 5% $755

Total O&M Cost per Year $15,855

CE

[
lEE

L
L
L

VlIl-8 [



Table VIII-8
City of Terrell King’s Creek WWTP

Facility Needs to Meet Level III Effluent Requirements and 2050 Flows

Item Description Cost
Chemical Feed System for Methanol I $63,000

Sub-Total $63,000

Site Work and Yard Piping 20% S 12,600
Sub-Total $75,600

Electrical and Instrumentation 20% $15,120
Sub-Total : S90,720

Contingencies 25% - $22,680
ContractorOHP 15% - 513.608

Total Construction Cost S 127,008

Engineering
—

10% - $12,701
Permitting - 5% 56.350

Total Project Cost S146,059

Power
—

I- -

Chemical - f - $170,000
Labor No Added Personnel -

- 0

Maintenance Assume 5% of additional operation cost 5% $8,500
Total O&M Cost per Year $178,500

V 111-9



[

FE

SECTION IX

CITY OF WILLS POINT
I

WASTEWATER TREATMENT PLANT



SECTION IX

CITY OF WILLS POINT
WASTEWATER TREATMENT PLANT

INTRODUCTION

The Wills Point WWTP discharges into Little Allen Creek; thence Allen Creek; thence Cedar Creek:
thence Cedar Creek Reservoir in Segment 0818 of the Trinity River Basin. Sources of information
for the evaluation included: a site visit, an interview with the plant personnel, review of the existing
plans and historic reports, data collected by plant personnel for the District, and the data acquired
through Texas Commission on Environmental Quality (TCEQ). This section is organized as follows:

• Description of the existing TPDES permit conditions
• Historical effluent data
• Brief description of the treatment process
• Population growth and flow projections
• Facility needs and costs to meet Level I effluent limits through 2050
• Facility needs and costs to meet Level II effluent limits through 2050
• Facility needs and costs to meet Level Ill effluent limits through 2050

EXISTING PERMIT CONDITIONS

The City of Wills Point operates its wastewater treatment plant under TPDES Permit No. 10623-001.
The current permitted capacity is 0.51 million gallons per day (MCD). The City has established plans
to expand the plant to treat and average daily flow of 0.80 MGD. The permit limits are shown in
Table IX-1; limits shown are existing permit limits, which may have changed throughout the course
of historical data collection and report writing.

Table IX-I
City of Wills Point WWTP

Current TPDES Permit Conditions
TPDES Permit No. 10623-001

Parameters Permit Limits
Existing/Interim

Biochemical Oxygen Demand (BOD5) 30 mg!L
Total Suspended Solids (TSS) 90 mg/L

Flow 0.5 I MCD
Future

Carbonaceous Biochemical Oxygen Demand (CBOD) 10 mg/L
Total Suspended Solids (TSS) IS mg/L

Ammonia Nitrogen 3 mg/L
Flow 0.80 MCD

The permit conditions after the planned expansion are referred to as Level 1. The next level of
treatment, referred to as Level II, includes reduction of phosphorus to I mg/L and total nitrogen to 10
mg/L. The most stringent level of treatment considered, referred to as Level Ill, includes reduction of

IX-1



[
phosphorus to 0.5 mg/L and total nitrogen to 5 mg/L. The assessment of facility needs is performed
at all three levels for flows projected for 2050. -

HISTORICAL PLANT FLOWS AND EFFLUENT QUALITY [
A summary of the historical flows and euiluent quality for the City of Wills Point waslewater
treatment plant are presented in Table IX-2; all data in this table were derived from the plant
Discharge Monitoring Reports (DMRs). As shown, the flow to the plant is currently about 80% of its
present rated capacity, which explains the need to expand to 0.8 MGD. As of the writing of this
report, the plant was still operating under the interim permit limits.

Tahlc IX-2
City of Wills Point WWTP

Historical Plant Flows and Effluent Quality

Average Effluent

y ar Dailye Flow BOD5 TSS
(MOD) (mg/L) (mg/L)

1999 0.45 27.5 73.8
2000 0.44 32.5 89.0

2001* 0.54 22.5 68.0
2002 0.42 28,6 79.0

2003* 0.38 29.4 79.0
*lncomple(e year’s worth of data; average often and eleven months, respectively

The plant is usually meeting interim effluent permit limits for BOD5. At the request of the Tarrant
Regional Water District, the city of Wills Point collected 12 months of effluent nutrient data.
Operational and facility changes will be required to meet Level II and Ill effluent goals. A summary